1000 LB CAPACITY ALUMINUM UNIVERSAL RACK
ITEM: 26507

OWNER’S MANUAL AND SAFETY INSTRUCTIONS

SAVE THIS MANUAL: KEEP THIS MANUAL FOR SAFETY WARNINGS, PRECAUTIONS, ASSEMBLY,

OPERATING, INSPECTION, MAINTENANCE AND CLEANING PROCEDURES. WRITE THE PRODUCT’S

SERIAL NUMBER ON THE BACK OF THE MANUAL NEAR THE ASSEMBLY DIAGRAM (OR MONTH
AND YEAR OF PURCHASE IF PRODUCT HAS NO NUMBER).

FOR QUESTIONS PLEASE CALL OUR CUSTOMER SUPPORT: (909) 628 4900 MON-FRI 9AM TO 3PM PST



IMPORTANT SAFETY INFORMATION
(WARNING )
o

GENERAL SAFETY WARNINGS

The warnings, precautions, and instructions discussed in this instruction manual cannot cover all possible
conditions and situations that may occur. It must be understood by the operator that common sense and
caution are factors which cannot be built into this product, but must be supplied by the operator. Read
carefully and understand all ASSEMBLY AND OPERATION INSTRUCTIONS before operating. Failure
to follow the safety rules and other basic safety precautions may result in serious personal injury.

® Read and understand all instructions. Failure to follow all instructions may result in serious injury
or property damage.

® DO NOT allow persons to operate or assemble the product until they have read this manual and have
developed a thorough understanding of how it works.

® DO NOT modify this product in any way. Unauthorized modification may impair the function and/or
safety and could affect the life of the product. There are specific applications for which the product was
designed.

® Use the right tool for the job. DO NOT attempt to force small equipment to do the work of larger
industrial equipment. There are certain applications for which this equipment was designed. This
product will be safer and do a better job at the capacity for which it was intended. DO NOT use this
equipment for a purpose for which it was not intended.

SAVE THESE WARNINGS




PRODUCT INFORMATION

# DESCRIPTION arny| # DESCRIPTION qry
1 Post A 2 110 Clamp 8
2 PostB 2 (11 12 Washer B8
3 Triangular Stop 4 (12 12 Spring Washer 8
4 Mounting Sleeve 4 113 M12 Nut 8
5 MB*40 Bolt g (14 Cross Bar 2
b M8 Locking Nut g |15 Plastic End Cover 4
7 M10*25 Bolt 12 (16 M10 Locking Nut 8
3 10 Spring Washer 12 |17 10 Washer 16
9 Adjustment Knob 4




INSTALLATION

1. Slide triangular stop (3) into a mounting sleeve (4), tighten with M8 * 40 bolt (5) and M8
lock nut (6). Repeat until all four triangular stops are assembled.

Imangular stop  4x

ME*40 Bolt B8x

ME Lock nut  Bx

Cross Bar 2x
Mounuing sleeve 4x

MI0*25 bolt  |12x

Adjustment knob 4x

2. Tighten post A (1) and assemble cross bar with M10*25 bolt (7), 10 spring washer (8), 10
washer (17) and M10 locking nut (16).



OPERATION

\ »
Post A 2x
. »
H'\.
w

MID*25bolt 12x

¢

| _r | ‘a
- ‘/

MI12 nut Bx

|2 spring washer 8x

12 Washer Bx

\

10 washer 16x
10 spring washer 12x

/Y

Clamp MI10 locking nut  Bx

3. Tighten post B (2) and assemble cross bar with M10*25 bolt (7), 10 spring washer (8), 10
washer (17) and M10 locking nut (16).

4. Position one of the racks on your truck bed, place clamo (10) from the downside, tighten
with 12 washer (11), 12 spring washers (12) and a M12 nut (13). Repeat for the additional 3
posts and clamps.



DISCLAIMER

PLEASE READ THE FOLLOWING CAREFULLY

THE MANUFACTURER AND/OR DISTRIBUTOR HAS PROVIDED THE PARTS LIST AND ASSEMBLY
DIAGRAM IN THIS MANUAL AS A REFERENCE TOOL ONLY. NEITHER THE MANUFACTURER OR
DISTRIBUTOR MAKES ANY REPRESENTATION OR WARRANTY OF ANY KIND TO THE BUYER THAT
HE OR SHE IS QUALIFIED TO MAKE ANY REPAIRS TO THE PRODUCT, OR THAT HE OR SHE IS
QUALIFIED TO REPLACE ANY PARTS OF THE PRODUCT. IN FACT, THE MANUFACTURER AND/OR
DISTRIBUTOR EXPRESSLY STATES THAT ALL REPAIRS AND PARTS REPLACEMENTS SHOULD BE
UNDERTAKEN BY CERTIFIED AND LICENSED TECHNICIANS, AND NOT BY THE BUYER. THE BUYER
ASSUMES ALL RISK AND LIABILITY ARISING OUT OF HIS OR HER REPAIRS TO THE ORIGINAL
PRODUCT OR REPLACEMENT PARTS THERETO, OR ARISING OUT OF HIS OR HER INSTALLATION
OF REPLACEMENT PARTS THERETO.

Record Product’s Serial Number Here:
Note: If product has no serial number, record month and year of purchase instead.

Note: Some parts are listed and shown for illustration purposes only and are not available individually
as replacement parts.

A SAVE THESE INSTRUCTIONS.

The material in this manual is for informational purposes only. The product(s) it describes are subject to change without
prior notice, due to the manufacturer’s continuous development program. Stark Tools makes no representations or
warranties with respect to this manual or with respect to the products described herein. Stark Tools shall not be liable for

any damages, losses, costs or expenses, direct, indirect or incidental, consequential or special, arising out of, or related to
the use of this material or the products described herein.

Questions, problems, missing parts?

Before returning to your retailer, our exceptional customer service is here to help.

Call Us: 909.628.4900
Email Us: info@starktoolsusa.com
Hours of Operation: 9am - 4pm (Monday - Friday)

PRODUCT MADE IN CHINA





